L&D Biologicals Protocol for the 

Treatment of Patients with IBD
Criteria for Treatment

Treatment should be only be started by a consultant gastroenterologist 

Suitable patients according to NICE Guidelines include those who have objective evidence of active bowel inflammation with;

a) Severe active CD

- unresponsive to standard therapy (steroids and immunosuppressants)

- where surgery is not appropriate

- high disease activity indices (CDAI > 300, Harvey Bradshaw Score>8)

b) Severe acute CD with fistulas
c) Severe acute UC 

           - where the patient is hospitalised 

- where the symptom indices are high and conventional therapy (including cyclosporine) has failed

d) Severe extra GI manifestations of IBD

- unresponsive to standard therapy (steroids and immunosuppressants)

Infliximab should be used first line, although adalimumab can be considered if
i)      Weight over 100kg

ii)     Intolerant or fail to respond to infliximab

iii)    IV infusions are not practical


iv)    Patient choice

Protocol Pre- Treatment 

1) Exclude contraindications 

- Sepsis/Abscess 

- Moderate to severe heart failure 

- Fibrotic (as opposed to inflammatory) stricturing disease

- Fistulating disease of uncertain drainage 

- History of hypersensitivity to the drug

2) Explain possible side effects 

- Document this discussion in the notes

- Provide patient information leaflets / patient alert card

- Advise female patients of childbearing potential to take adequate contraceptive precautions and discuss the potential unknown risks of breast feeding 

- Men should be advised not to plan conception during treatment and 6 months after.

3) Immune Clearance 
- Follow and complete the immune screening questionnaire + tests
- Ensure that the patients have completed the appropriate vaccination protocol

Doctors Protocol
· If this is the first dose ensure the immune protocol has been completed satisfactorily, with negative T spot test and CXR

· Patients of Black African ethnicity aged over 15yrs and all patients born in the Indian Sub-Continent should be considered for chemoprophylaxis with isoniazid for 6 months 

· Check the most recent blood tests (Hb, MCV, WBC, NEUT, Cr, ESR/CRP)

· Fill in prescription charts several days in advance to allow preparation time

· Arrange / write a prescription

· Induction Therapy 

= 5mg/kg 
at 0, 2 and 6 weeks

· Maintenance Treatment 
= 5-10mg/kg
every 8 weeks

· Every patient should be reviewed when they attend for an infusion by a medical member of the GI team preferably with an IBD nurse. 

· Ensure that hydrocortisone 100mg is given IV 15 mins pre-infusion, as it has been shown to reduce the production on infliximab antibodies.
ACCENT Trial – Hanauer SB. Lancet. 2002. – Concomitant steroids and immunomodulators reduced Ab formation from 18% to 5% 
· Patients may be pre-treated with e.g. antihistamine and/ or paracetamol to prevent mild and transient effects
IBD Nurse Protocol

· Ensure that the prescription is written up appropriately prior to the infusion date

· Book and organise admission to the St. Mary’s Day Unit

· Take brief history and ensure that there are no features of sepsis

· Document a disease activity index score (CDAI, HBS, mUCDAI)
· If there are any concerns, discuss them with the relevant doctor.

· Request blood test 2 weeks before next treatment (FBC, ESR, CRP, U&E’s, LFTs)
Ward Nurse Protocol

· Obtain IV access

· Give pre-infusion IV Hydrocortisone 100 mg +/- Chlorpheniramine 4mg PO or 10mg IV.

· Set up infliximab infusion.This should be administered within 3 hours of reconstitution.  

· Follow the administration sheet protocol and document the relevant observations every ½hr (PR, BP, Temp).

· If the patient suffers an infusion reaction, contact the relevant doctor immediately and follow the advice listed below.

· Emergency equipment and medication for the management of these effects (e.g. paracetamol, antihistamines, corticosteroids, nebulised salbutamol, and adrenaline) must be available for immediate use

Administration Protocol

· Infliximab should not be infused concomitantly in the same IV line with other agents

· Remove caps from infliximab bottles and swab with chlorhexidine/ alcohol wipe 

· Dilute each 100mg Infliximab vial by injecting 10mls sterile water for injection (using a 10ml syringe with a 21-gauge needle or smaller). 

· Tilt the vial and direct the dilutent to the side of the vial (do not use the vial if a vacuum is not present)

· Swirl gently or slowly roll the Infliximab vial in your hands until the lyophilised cake is completely dissolved

· Allow the solution to stand for 5 minutes

· As Infliximab is a protein, the solution may develop a few fine translucent particles

· The solution should be colourless to light yellow and opalescent. Do not use if opaque particles, discolouration, or other foreign particles are present

· Infliximab should be used within 3 hours of being reconstituted

· Clean the port of a 250ml IV bag of 0.9% sodium chloride solution

· Withdraw the required amount of Infliximab 

· Place the bag of sodium chloride on a flat surface and slowly inject the infliximab

· Gently massage the IV bag with both hands to thoroughly mix the solution. DO NOT SHAKE

· Label the IV bag with the patient’s name, drug, dose date and time of preparation, and initial it

· Note the batch numbers of the infliximab vials accordingly on appropriate documentation

· Attach sterile, non-pyrogenic, low protein-binding filter (pore size 1.2 micron or less)

· Set infusion pump at appropriate volume and rate

· Attach to patient and commence observations as appropriate

Infusion 1st to 4th - 
Infuse over 2 hrs




Observations every 1/2 hr, continued for 2 hrs post infusion.
Infusions ≥ 5th - 
Infuse over 1 hour 




Observations every 1/2 hr, continued for 1 hr post infusion.
· Even normal infusion rates of 250 ml/hr may be too rapid for some patients.  

Recognition and Management of Infusion Reactions 

(NB = A crash trolley must be available)

	Reaction + Features


	Treatment
	Prophylaxis next time

	Mild Reaction

    Nausea

    Dizziness

    Headache

    Palpitations

    Sweating

    Hyperaemia


	Chlorpheniramine 

  10mg IV

Paracetamol 

  1g PO

Slow infusion rate to   

  10mls/hr

Observations every    

  15mins

Double infusion rate  

   every 15mins (e.g. 10, 
   20, 40, 80mls/hr) until 
   basal rate achieved 
   again 
	Chlorpheniramine 4mg 
   PO or 10mg IV

Hydrocortisone 100mg 
   IV

Paracetamol 1g PO 

1hr pre-infusion

Start infusion at 
   10mls/hr

Infuse the rest over 3 hours

	Moderate Reaction

a) Chest discomfort

Hypotension

  (drop of >20mmHg)

b) Pyrexia

Urticaria

      Shortness of 
      breath 
	As above

Stop infusion for 20mins

Hydrocortisone 100mg 
   IV

Restart if symptoms 
   resolve 

Observations every 
   10mins

Increase rate as above 
   provided the patient 
   remains stable
	As above

Ensure Hydrocortisone 
   is given as 100mg IV 
   pre-infusion

	Severe Reaction

     Hypotension

      (drop of >40mmHg)

     Severe SOB

     Stridor

     Rigors


	Stop infusion

Hydrocortisone 100mg 
   IV

Chlorpheniramine 10mg 

Consider Adrenaline 
   (1:1000) 0.5ml IM

1L NaCL over 1hr

High dose O2

Consider admission + 
   anaesthetic review
	As above

Review in clinic to 
   decide on repeat 
   infusion or alternatives


Discharge and Follow Up

· Discharge the patient.

· Check and record in notes that the patient has either a further infusion date or a follow up outpatient’s appointment as per the protocol. 

Outpatient clinic follow-up:

· Week 10

- Clinical / symptomatic review in outpatients 

· Week 12 

- Colonoscopic assessment of mucosal healing 

· Thereafter 
- Outpatient review every 6 months

               

- Colonoscopic review every 12 months
Biologicals Outcome Audit

Every 2 years and audit should be performed to assess

· Appropriateness

· Immunological clearance

· Clinical response

· Complications

· Management of adverse events

Most of this data should have been collected routinely if completing the Prescription Sheets fully
Defining Treatment Failure

a) Severe active CD

i) After Induction


- No clinical improvement


- No reduction of HBS to <8

ii) During Maintenance


- HBS remains elevated >8 on 2 consecutive visits 


- HBS increases >3 from best

b) Severe acute CD with fistulas


- If output and symptoms fail to improve after 3 induction infusions

c) Severe acute UC 

            - Failure of clinical improvement with a mUCDAI score ≥3
            - Remains steroid dependent

            - Deterioration requiring surgery 

Managing Treatment Failure

If failing on Infliximab – Follow the general treatment algorithm
Consider - 
a) Increase dose to 10mg/kg (until symptom capture)


b) Reduce dosing interval (every 4 weeks)



c) Change biological (e.g. infliximab to adalimumab)

There is some evidence to suggest that options a and b above may be more cost effective in the long term (Kaplan G.G., 2007)

Adalimumab

Treatment Regimen

Induction

160mg S/C
week 0




80mg S/C 
week 1 

Maintenance

40mg S/C 
thereafter every 2 weeks 

If failing consider 
a) Increase dose

- 80mg S/C
every 2 weeks




b) Decrease interval

- 40mg S/C
every week  


Administration

Patients will require training in the storage and self administration. This could be provided by an IBD Specialist Nurse, but can also be provided at home as part of the prescription costs. (Hospital at Home.)
Side Effects

As for infliximab. Injection site reactions occur in 19%, tend to resolve spontaneously.
1:15 on Adalimumab for 1 year risk serious opportunistic infection 


(not dissimilar from that with IFX)

CLASSIC 1 + GAIN Study – Induction at 160mg was better than 80mg

CHARM Study - Shorter disease duration do better (Colombel Gastro 2007)

Mucosal Healing

EXTEND Trial - Mucosal healing at 3/12 predicts / is similar to that at 1 year.

· Better outcome with initiation from 160mg (40%)

· Early mucosal healing 33x more likely remission @ 1y 
On Switching to Adalimumab / or Stopping

SWITCH Study 
- 38.9% required dose increases (Vs 16% on IFX) 
- trial terminated early, 22% needed rescuing with IFX   

STORI Trial 
    
- Check for mucosal healing first 
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